
Thank You For Shopping

1



2



Ref Dimensions

1

Visual Qty

2

3

4

5

6

7

8

31.5x15.1in 1

1

1

1

1

1

1

31.5x15.1in

26.3x15.1in

30.2x14.7in

30.2x1.7in

30.5x13.2in

Component parts supplied

30.5x13.2in

13x3.1in

29.9x3.1in

26.3x15.1in

9

10

1

2

11

12

2

1

127.5x15.6in

27.5x15.6in

3 



Parts and fittings

4

 Refer to the illustration below to correctly use the cam lock screws 
for assembling the panels.

Ensure the cam lock screws are installed correctly, 
as indicated by the "check mark" below. 

A

M5*35mm 
Cam Lock Screw

26pcs+3pcs extra

Fittings
Please check you have all the fittings listed below with your product.

B

Ø15*10mm
Cam Lock

26pcs+3pcs extra

C

Ø8*30mm Dowel
18pcs+2pcs extra

D

M4*14mm Screw
26pcs+3pcs extra

E

 

F

Plastic Buckle 

G H

M3*12mm Screw

M4*40mm Screw

I J K L

4pcs6pcs

M

8pcs+1pc extra 8pcs+1pc extra

Wall Bracket
2pcs

M4*12mm Screw
2pcs

M4*30mm Screw
3pcs

Hinge

Wall Anchor
2pcs

4pcs
Mat



Exploded view

5

1

23

4
5

6

7

8

9

9

10

10

11

12



6

         4pcs

B

Step 1.

Step 2.

A

M5*35mm 
Cam Lock Screw

4pcs

Ø15*10mm
Cam Lockk

A

A

A

A

3 4

C

C

C

C

         4pcs

C

Ø8*30mm Dowel

5

3

4

B

B
B

B

B



7

Step 3. 

Step 4. 

8

3

A

M5*35mm 
Cam Lock Screw

10pcs

A

A

A

A

A

A

A

A

A

A

2



8

Step 5. 

Step 6. 

A

M5*35mm 
Cam Lock Screw

8pcs

         4pcs

C

Ø8*30mm Dowel

G

M4*40mm Screw
4pcs

C
C

C
C

2

3

A A

A A

9 x2

G

G

G

G
G

2



9

Step 7. 

Step 8. 

         8pcs

B

Ø15*10mm
Cam Lockk

       10pcs

B

Ø15*10mm
Cam Lockk

         6pcs

C

Ø8*30mm Dowel

9

10

10

B
B

B
B

B
B

B
B

H

H

H

H

H

9
BB

C C

C

C

C

C

Bx10

B

9

10

3

H

4pcs
Mat

Assemble the foot panel and attach the foot pad as shown in the picture.



10

Step 9. 

Step 10.

A

M5*35mm 
Cam Lock Screw

4pcs

3

6
7

D

M4*14mm Screw
2pcs

I J

Wall Bracket
2pcs

M4*12mm Screw
2pcs

D

D

D

A

J
I

J
I

A

A

A

1



11

Step 11. 

Step 12. 

       4pcs

B

Ø15*10mm
Cam Lockk

         4pcs

C

Ø8*30mm Dowel

C

C

C C
B

B

B

B

B

K

M4*30mm Screw
3pcs

K

K

K

1

6

3

D

M4*14mm Screw
8pcs

L

4pcs
Hinge

L
L

D

DD
L

DD

L
DDDD

D

L

11 12



12

Step 13. 

Step 14. 

11

12

D

M4*14mm Screw
16pcs

D

D

x4

D

3

F

Plastic Buckle 
8pcs 8pcs

E

M3*12mm Screw

E

F

F
E

F
E

F
E

F
E

F
E

F
E

F
E

F
E

7

8

Attach the plastic buckles and screws.



13

Step 15. 

G

M4*40mm Screw
2pcs

M

Wall Anchor
2pcs

I
G

G

M

M

Drill holes in the wall, insert expansion bolts, and then fix the furniture to 
the wall with screws.



14



15



16


